FO1 8B LOCKKIT

FO18{ 4 £ H/LOCK ASSY




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F01-01 6GUV-011100-7000 KEYLESS-GO LOCKKIT TEEARL G Bl 1
F01-02 30102-080020810 SCREW M8x20 1247 M8X20 2
F01-03 30118-420130010 SELF-TAPPING SCREW ST4.2x13 HBg4T ST4.2X13 3
F01-04 6WWV-011130-5100-M1 ACTIVE TRANSPONDER FEhHR 1
F01-05 6L32-011200 LOCKKIT BUbREH H & 1
F01-06 30102-050008900 INNER HEX SCREW M5x8 W 7S [ AL 84T M5X8 2
F01-07 30105-050012410 SCREW M5x12 12%T M5X12 2
F01-08 A000-010600 LOCK SEAT, SEAT JEE EE R 2H 1
F01-09 30006-060012810 BOLT M6x12 12 FEMEx12 2 ALT:- 30006-060012870
F01-10 6KMV-011020-B001 KEY Hit 2
FO1-11 6L32-011200-4000-22 KEY CARD R 1
F01-12 6WWV-011150-5100 KEY ROUND LABEL FH R F b 1
F01-13 6NT1-010010 SEAT CABLE JEE R 2R 1




F02 HESJH 5 %% MUFFLER

¥ 75 4% 5. B /MUFFLER COMP




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F02-01 6L30-021300-30000 MUFFLER BODY ASSY HE R 1
F02-02 6L30-020003 INNER HEX SCREW M8x52 P75 M IRET MBX52 2
F02-03 6L.30-020006 T-TYPE BUSHING KT 4
F02-04 6L30-020001 DAMPING SLEEVE, MUFFLER Y 7 B 2
F02-05 6L30-020040 DECO GUARD, MUFFLER TH FE AR A U B A 1
F02-06 A010-120003 BOLT M6x16 7S 12 TMEX16 3 ALT:- 6NQ#-000206-6001
F02-07 6L30-021020 CALMP 2 i 2H {411 1
F02-08 6L30-021002 SEAL SLEEVE 2, GRAPHITE VL SuES I 1
F02-09 6L30-021200-30000 EXHAUST PIPE ASSY A —HRE A 1
F02-10 0HUO-176000 OXYGEN SENSOR AL 2
F02-11 6L30-020005 LOCKNUT I 6
F02-12 6L30-021001 SEAL SLEEVE 1, GRAPHITE FEEHEL 1
F02-13 6L30-021010 CALMP 1 g ZH A1 1
F02-14 6L30-021100-10000 EXHAUST PIPE ASSY, SECOND CYLINDER JEHLHFE A 1
F02-15 6GU#-021005-6000 GUARD RUBBER SLEEVE P EBRE 2




F03-1 %2 5 %1 FRAME ASSY1

3 5 1 /FRAME ASSY 1




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F03-1-01 6L3V-030400-4200-0BP00 FRONT BRACKET A S BRR R A& 1

F03-1-02 6L.30-030006 BRACKET, RH POLICE LIGHT AT 2 e FE PR 1

F03-1-03 6L.30-030005 BRACKET, LH POLICE LIGHT TN T 22 e FE PR 1

F03-1-04 30102-080016810 INNER HEX BOLT P75 A A S R AT 4

F03-1-05 5020-031002 RUBBER SLEEVE LINER, FRONT LICENSE BRACKET RIS S G R A 22 2

F03-1-06 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET R IR S S i 2

F03-1-07 30301-060412 WASHER M6 g M6 2

F03-1-08 30202-060110 NUT M6 12RE M6 2 ALT:- 30204-060810
F03-1-09 30006-060012810 BOLT M6x12 12 FEMEx12 4 ALT:- 30006-060012870
F03-1-10 6L3V-030030-4200 FRONT PANEL LH BRACKET ASSY RO RR e SO 1

F03-1-11 6L30-030040 LH BRACKET, FRONT PANEL (Bl ViR R 1

F03-1-12 30102-060016810 SCREW M6X16 12£TM6%16 2

F03-1-13 30006-080020810 BOLT M8x20 124 M8X20 2




F03-2 %8 5 %2 FRAME ASSY2

18 2 /FRAME ASSY 2




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F03-2-01 6L30-030100-1BP0O0O MAIN BRACKET ASSY TR RS 1

F03-2-02 6L30-080007 BRACKET, MSC CONTROLLER MSCH i) #5 3 42 1

F03-2-03 30006-060012810 BOLT M6x12 12 FEMEx12 5 ALT:- 30006-060012870
F03-2-04 6L30-030007 BUSHING LR 2

F03-2-05 6L30-030091 BOLT M10x60 e M10x60 2

F03-2-06 30902-0401320 BLIND RIVET M4x13 AT M4x13 2

F03-2-07 6FIA-190012 VIN PLATE ZEARE R 1

F03-2-08 6L.30-030800 FRONT BRACKET, FUEL TANK PANEL TR BT IR 1

F03-2-09 30006-080035810 BOLT M8x35 124 M8x35 2

F03-2-10 9010-160101 RUBBER MAT, HEADLIGHT I FECAT e 3

F03-2-11 30006-060020810 BOLT M6x20 12¥:M6%20 3 ALT:- 30006-060020870
F03-2-12 6L.30-030008-10000 BRACKET, CANISTER WS 1

F03-2-13 30200-080810 NUT M8 12KE M8 1

F03-2-14 6L.30-030080 DAMPING MATE ASSY FHEERA A 1

F03-2-15 6L30-030010 BRACKET, 6D SENSOR ODfE A TR S A 1




F03-3 %2 5. %3 FRAME ASSY3

EBER 3/FRAME ASSY 3




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F03-3-01 6L30-000120-0BP0O0 BRAKCET, ENGINE RH GUARD KAWAT B IRH A 1
F03-3-02 30102-060016810 SCREW 124£TM6%16 4
F03-3-03 6L30-000110-0BP0OO BRAKCET, ENGINE LH GUARD RN B E 1
F03-3-04 6L.30-000002-0BP00 BRACKET, SIDE BRACEKET 0 St 298 22 2 1
F03-3-05 6L30-000004 SWITCH COLUMN, SIDE STAND TPEREKFF AL 1
F03-3-06 30208-102810 NUT M10x1.25 12K M10x1.25 1
F03-3-07 6L30-000003 SPRING COLUMN, SIDE BARCKET S A 1
F03-3-08 30102-080025810 SCREW M8x25 B2%T M8x25 2
F03-3-09 30102-100030210 SCREW IRET 1
F03-3-10 A000-030006 BOLT, SIDE STAND sy 1
F03-3-11 6L30-030071-10000 SPRING SLEEVE, SIDE BRACKET =z ZEsp sy 2 1
F03-3-12 6L.32-030050 SPRING, SIDE BRACKET ] =7 2R 5 25 1
F03-3-13 6L32-030500-0BP00 SIDE BRAKCET ASSY M HH A 1
F03-3-14 30102-080050810 INNER HEX SCREW M8x50 7S A R S % T M8x50 2 ALT:- 30102-080050840
F03-3-15 6L30-030701 BUSHING MAIN BRACKET FIHHE 2
F03-3-16 6L30-030720 SELF-LOCK RETAINERKIT S AP REAE 2
F03-3-17 1F30-024014 O-SEAL RING 17x2 OXY % 1l 4
F03-3-18 6L30-030100-1BP0O0O MAIN BRACKET ASSY F RN 1
F03-3-19 30006-080025810 BOLT M8x25 124 M8x25 1
F03-3-20 6L.30-030600-0BP00 LOWER BRAKCET ASSY, MAIN BRAKCET BT S AN SR Sy 1
F03-3-21 6L30-030704 STEEL OUTER SLIDING BUSHING WoNEENE 1
F03-3-22 6L30-030703 COPPER INNER SLIDING BUSHING WHNEEE 1
F03-3-23 6L.30-030300-0BP0O0 UPPER BRAKCET ASSY, MAIN BRAKCET F B PR A 1
F03-3-24 6L30-030710 SPRING KIT, MAIN BRACKET F B E A 2




F03-4 48 5 %4 FRAME ASSY4

BB 4/FRANE ASSY 4




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F03-4-01 6L3V-032000-4200-0BP00 REAR FRAME ASSY B E5R A A 1

F03-4-02 6L30-030092 BOLT M10x22 TR ZE [ e R e M10x22 4

F03-4-03 6L30-220002 SUPPORTOR, SIDE BOX RGBS A 2

F03-4-04 6L.30-220200-1BP00 BRACKET ASSY, RH SIDE BOX PEprk R R 1

F03-4-05 6L30-220100-1BP0O0 BRACKET ASSY, LH SIDE BOX Fe B FE SRR 1

F03-4-06 30102-080060810 SCREW M8x60 1247 M8x60 2

F03-4-07 6L.30-220001 SHAFT, SIDE BOX LOCK TONGUE RS 2

F03-4-08 30102-080025810 SCREW M8x25 B2%T M8x25 3

F03-4-09 30102-080020810 SCREW M8x20 1247 M8x20 1

F03-4-10 30204-080810 NUT M8 12+ M8 2

F03-4-11 6L.30-220300-0BP00 RERA CONNECTING BRAKCET ASSY JEIER IR A 1

F03-4-12 30006-080025810 BOLT M8x25 124 M8x25 2

F03-4-13 30102-080030810 SCREW M8x30 1247 M8x30 1

F03-4-14 30102-080050810 INNER HEX SCREW M8x50 7S A R S % T M8x50 1 ALT:- 30102-080050840




F03-5 42 5. %5 FRAME ASSY5

EBE R 5/FRAME ASSY 5




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F03-5-01 6L.32-030009 BRACKET, SEAT LOCK R T2 1

F03-5-02 30102-080025810 SCREW M8x25 12%T M8x25 4

F03-5-03 6L32-030140 BRACKET ASSY, ECU ECUZR LU A 1

F03-5-04 30006-060016810 BOLT M6x16 124 M6x16 9 ALT:- 30006-060016870
F03-5-05 30006-060012810 BOLT M6x12 1Z2FEM6%12 8 ALT:- 30006-060012870
F03-5-06 6L.32-030001 LIMIT SUPPORTER, VICE SEAT ol R R [ Ay St el 1

F03-5-07 A000-010600 LOCK SEAT, SEAT JRE A R ZH A 1

F03-5-08 6L3V-030002-4200 T-BOX RH BRACKET T-BOXT 4% 30 48 1

F03-5-09 6L.32-030020 BRACKET, POLICE IMPLEMENT BATTERY % H e e S IR A 1

F03-5-10 6L3V-030200-4200 REAR FENDER BRACKET ASSY JE T4 22 %5 3 AR A A 1

F03-5-11 6L3V-030050-4200 SOUND AMPLIFIER BRACKET ASSY M TR s S IR A 1




F04-1 ¥8%44 1 PLASTICS 1

WRHF 1/ PLASTICS 1




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F04-1-01 6L30-041301-0VS00 FRONT LH DECO GUARD (NEBULA WHITE) R et sE_ B 1
F04-1-01 6L30-041301-0ETO0 FRONT LH DECO GUARD (TWILIGHT BLUE) il 70 2 i 2 1
F04-1-02 6L.30-040401-0VS00 FRONT LH GUARD (NEBULA WHITE) RO /e 47 2R 1 1
F04-1-02 6L30-040401-0BT0O0 FRONT LH GUARD (TWILIGHT BLUE) CORp A=A =Y ok h et 1
F04-1-03 6L30-041501 GUARD, FRONT RH DEFLECTOR Al SR 1
F04-1-04 6L30-040402 LH DEFLECTOR GUARD, FAN Y= A 1
F04-1-05 6L.30-040502 RH DEFLECTOR GUARD, FAN R A U 1
F04-1-06 6L30-041302 FRONT LH INNER GUARD B 76 N B 1
F04-1-07 6L30-041401-0VS00 FRONT RH DECO GUARD (NEBULA WHITE) RG2S A 1
F04-1-07 6L30-041401-0ETO0 FRONT RH DECO GUARD (TWILIGHT BLUE) BT AT 2% 2 1
F04-1-08 6L30-041601 GUARD, FRONT LH DEFLECTOR A SR 1
F04-1-09 6L30-040501-0VS00 FRONT RH GUARD (NEBULA WHITE) HAUA 37 22 1
F04-1-09 6L30-040501-0BT00 FRONT RH GUARD (TWILIGHT BLUE) RUONA 47 B2 _A A A 1
F04-1-10 8010-000002 TOOL JHRST4.2 14
F04-1-11 30110-421130010 SCREW ST4.2x13 F B4 ST4. 2X13 20
F04-1-12 6L30-050020 SCREW KIT M5x12 HE G HIRET M5x12 2
F04-1-13 8030-040800-00001 NUT CLIP M6 MBI &L 2
F04-1-14 30006-060020810 BOLT M6x20 12 HM6x20 4 ALT:- 30006-060020870
F04-1-15 6090-040302 RUBBER DAMPER g e 4
F04-1-16 6090-040303 BUSHING & 4
F04-1-17 A000-060002 SCREW, CHAIN GUARD Bk R R ARIRAT 2
F04-1-18 6L30-041402 FRONT RH INNER GUARD HIAG N S 1




F04-2 ¥8%l44: 2 PLASTICS 2

#R452 | PLASTICS 2




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F04-2-01 6L30-042701-0VS00 FRONT LH UPPER DECO PLATE (NEBULA WHITE) il 26 AR 1

F04-2-01 6L30-042701-0BT00 FRONT LH UPPER DECO PLATE (TWILIGHT BLUE) 75 AR AR A A R 1

F04-2-02 6090-040302 RUBBER DAMPER RS 4

F04-2-03 6090-040303 BUSHING & 4

F04-2-04 30006-060020810 BOLT M6x20 12#:M6%20 4 ALT:- 30006-060020870
F04-2-05 30110-421130010 SCREW ST4.2x13 HBg4T ST4.2X13 28

F04-2-06 8010-000002 TOOL ST4.2 FHRST4.2 8

F04-2-07 6L32-040101 FRONT DECO PLATE GRS 1

F04-2-08 6L.30-042801-0VS00 FRONT RH UPPER DECO PLATE (NEBULA WHITE) Al A R AR R 1

F04-2-08 6L30-042801-0BT00 FRONT RH UPPER DECO PLATE (TWILIGHT BLUE) AT AT AR AR A R 1

F04-2-09 6L30-040103 RH AIR INTAKE GRID, AIR FILTER PR AT SR 1

F04-2-10 6L.30-040102 LH AIR INTAKE GRID, AIR FILTER by ] 1

F04-2-11 6L.30-040602 LH BACK PLATE, REAR VIEW MIRROR JE B2 IR 1

F04-2-12 A010-041701 CLAMP, SPRING WEE 4

F04-2-13 30105-060012440 SCREW M6x12 1247 M6x12 4 ALT:- 30105-060012410
F04-2-14 30200-060810 NUT M6 12RE M6 4

F04-2-15 6L30-040702 RH BACK PLATE, REAR VIEW MIRROR JE MBI 1

F04-2-16 30110-420160010 SCREW ST4.2x16 B Ihig4T ST4.2x16 6

F04-2-17 6NTG-040102 CLAMP B2 i 4

F04-2-18 6L.30-040601-1VS00 LH GUARD, TURN LIGHT (NEBULA WHITE) B AT oA B R 1

F04-2-18 6L30-040601-1ETO0 LH GUARD, TURN LIGHT (TWILIGHT BLUE) Feap k] A B 1

F04-2-19 6L30-040604-0VS00 LH GUARD, REAR VIEW MIRROR (NEBULA WHITE) AR s B 1

F04-2-19 6L.30-040604-0ETO0 LH GUARD, REAR VIEW MIRROR (TWILIGHT BLUE) JE BT B 1

F04-2-20 6L30-040703 RH CONNECTING PLATE, REAR VIEW MIRROR S E R 1

F04-2-21 6L30-040701-1VS00 RH GUARD, TURN LIGHT (NEBULA WHITE) AT A SRR A 1

F04-2-21 6L30-040701-1ETO0 RH GUARD, TURN LIGHT (TWILIGHT BLUE) LI R Ak 1

F04-2-22 6L.30-040704-0VS00 RH GUARD, REAR VIEW MIRROR (NEBULA WHITE) JEMEA R B 1

F04-2-22 6L30-040704-0ETO0 RH GUARD, REAR VIEW MIRROR (TWILIGHT BLUE) JE BT = 1

F04-2-23 6L.30-040603 LH CONNECTING PLATE, REAR VIEW MIRROR JE A I R 1




F04-3 ¥8%l44 3 PLASTICS 3

%8 3/ PLASTICS 3

11




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F04-3-01 6L30-042101-0BT0O0 LH PANEL, FRAME TR 1

F04-3-02 6L30-043301 LOWER FENDER TFHETER 1

F04-3-03 6L30-042201-0BT00 RH PANEL, FRAME ERAYIR 1

F04-3-04 6L32-042501-0ETO0 REAR LH PANEL (TWILIGHT BLUE) JE 22 IR 1

F04-3-04 6L.32-042501-0VS00 REAR LH PANEL (NEBULA WHITE) JE LR A 1

F04-3-05 6L32-042601-0ETO0 REAR RH PANEL (TWILIGHT BLUE) I ERSEA 1

F04-3-05 6L32-042601-0VS00 REAR RH PANEL (NEBULA WHITE) JE AR A 1

F04-3-06 6L30-042503 BRACKET, SEAT LOCK R 1

F04-3-07 6L3V-043103-4200 REAR FENDER REINFORCENMENT PLATE JE PR I B AR 1

F04-3-08 6L3V-043101-4200 REAR FENDER JEEEN A 1

F04-3-09 6L30-043102-10000 DECO PLATE, TAIL LIGHT J5 AT He it 1

F04-3-10 6L32-042401-0VS00 MIDDLE CONNECTING BRACKET, REAR PANEL (NEBULA WHITE) JEPR R AR R 1

F04-3-10 6L32-042401-0ETO0 MIDDLE BRAKCET, REAR PANEL (TWILIGHT BLUE) JE PR R AR 1

F04-3-11 6L.32-042402 DECO GUARD, REAR ARMREST JEERTF RS 1

F04-3-12 6L32-044005-10000 PANEL, RH FOOTREST 7 B AR 1

F04-3-13 61.32-044004 PANEL, LH FOOTREST T TS TR 1

F04-3-14 0010-023010-0010 BOLT M6x20 124 M6x20 11

F04-3-15 6NTA-040202 INNER HEX SCREW M5x12 P75 FIRETMSE%12 6

F04-3-16 A010-120003 BOLT M6x16 7S 1 I2ETMEX16 4 ALT:- 6NQ#-000206-6001
F04-3-17 30110-421130010 SCREW ST4.2x13 H B2%T ST4.2X13 10

F04-3-18 6L30-020005 LOCKNUT B R 4

F04-3-19 6090-040303 BUSHING FIESS 8

F04-3-20 6090-040302 RUBBER DAMPER ZmRE 8

F04-3-21 8010-000002 TOOL ST4.2 R ST4.2 4

F04-3-22 A000-040702 INNER HEX SCREW M6x12 W7 FIRETME% 12 2 ALT:- 6KM#-040702-8000




F04-4 84 4 PLASTICS 4

WEH 4 | PLASTICS 4




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F04-4-01 6L.30-044001 BRACKET, FRONT CONNECTOR A BB 22 B M 1

F04-4-02 6L.30-044002 LH PRESS PLATE, FRAME FEBEST I TR 1

F04-4-03 6L.30-044003 RH PRESS PLATE, FRAME TN TR 1

F04-4-04 6L30-044011 LOCK PLATE, MAIN CABLE F L E R 1

F04-4-05 8030-040800-00001 NUT CLIP M6 MBI BE 2

F04-4-06 6L30-043901 BRACKET, REAR CONNECTOR JE BRI 2 B R 1

F04-4-07 6L.32-043002 BLOCK, BATTERY B I R 1

F04-4-08 6L30-043001 ECU GUARD ECUJ & 1

F04-4-09 6L30-043201-20000 REAR SKID PLATE JE AR 1

F04-4-10 A010-120003 BOLT M6x16 7S FIEETMEX16 3 ALT:- 6NQ#-000206-6001
F04-4-11 6L30-050020 SCREW KIT M5x12 HE G HrIRET M5x12 4

F04-4-12 30110-421130010 SCREW ST4.2x13 HBg4T ST4.2X13 6

F04-4-13 30006-060012810 BOLT M6x12 B2 FEMEx12 1 ALT:- 30006-060012870
F04-4-14 30006-060016810 BOLT M6x16 124 M6x16 4 ALT:- 30006-060016870




F04-5 ¥8%}44 5 PLASTICS 5

# R4 VIPLASTICS V




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F04-5-01 6L3V-040202-4200 DASHBOARD PANEL INE 1
F04-5-02 6L3V-043001-4200 BCM BRACKET BCMZHE 4 1
F04-5-03 6L3V-040304-4200 DASHBOARD BRACKET NI E ST 1
F04-5-04 6L3V-040305-4200 DASHBOARD RUBBER DAMPER INE 2L i 4
F04-5-05 6L3V-040306-4200 DAMPER LH BRACKET FHLJE 7 22 e 3 B8 1
F04-5-06 6L3V-040307-4200 DAMPER RH BRACKET FHJE A 22 e 38 1
F04-5-07 6L3V-041101-4201 LH STORAGE BOX COVER OUTER PLATE T B & IR 1
F04-5-08 6L3V-041102-4200 LH TRUNK COVER INNER PLATE 1 B & s AR 1
F04-5-09 6L3V-041201-4201 RH STORAGE BOX COVER OUTER PLATE H B G MR 1
F04-5-10 6L3V-041202-4200 RH TRUNK COVER OUTER PLATE B AR 1
F04-5-11 6L3V-041103-4200 LH TRUNK KBV 1
F04-5-12 6L3V-041203-4200 RH TRUNK HEME 1
F04-5-13 6L3V-041106-4200 TRUNK SPRING B 2
F04-5-14 6L3V-041108-4200 TRUNK RORATING SHAFT Bl 2
F04-5-15 6L3V-041111-4200 TRUNK DAMPER BYEHE 2
F04-5-16 6L3V-046010-4200 SOUND LH GRID ASSY TR 2 DR R S B 1
F04-5-17 6L3V-046020-4200 SOUND RH GRID ASSY A R R B 1
F04-5-18 6L3V-045001-4201 SOUND LH UPPER HOUSING LV 1
F04-5-19 6L3V-045002-4201 SOUND RH UPPER HOUSING L r i 1
F04-5-20 6L3V-045003-4201 SOUND LH LOWER HOUSING ZM A N 1
F04-5-21 6L3V-045004-4201 SOUND RH LOWER HOUSING ZMAA N 1
F04-5-23 6L3V-040308-4200 DASHBOARD BRACKET DAMPING W E 2




F04-6 ¥8%/44 6 PLASTICS 6

$ B 6/ PLASTICS 6




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F04-6-01 6L30-043702-10000 RH VENTILATION PLATE H TR 1
F04-6-02 6L30-043701-10000 LH VENTILATION PLATE 7e 3 AR 1
F04-6-03 6L.30-040301-0VS00 DECO PLATE, DASHBOARD UPPER COVER (NEBULA WHITE) NE3 Tl Y A= 1
F04-6-03 6L30-040301-0ETO0 DECO PLATE, DASHBOARD UPPER COVER (TWILIGHT BLUE) AR b 35 B AR 1
F04-6-04 6L.30-040302-0VS00 DASHBOARD UPPER COVER (NEBULA WHITE) NE3 T s 1
F04-6-04 6L.30-040302-0ETO0 UPPER COVER, DASHBOARD (TWILIGHT BLUE) eI TH: 1
F04-6-05 6NTA-040202 INNER HEX SCREW M5x12 P75 FIRETMS5%12 6
F04-6-06 8010-000002 TOOL ST4.2 R ST4.2 4
F04-6-07 6KJ0-040402 NUT M5 T TR REMS 2
F04-6-08 30110-421130010 SCREW ST4.2x13 H B2%T ST4.2X13 4
F04-6-09 6L30-040201 DASHBOARD GUARD NE S 1
F04-6-10 6L.32-043502 LH DECO GUARD, POLICE LIGHT AT Fe A E 1
F04-6-11 6L.32-043503 RH DECO GUARD, POLICE LIGHT AT A A 1




F04-7 ¥8%l44: 7 PLASTICS 7

WHHE 7 | PLASTICS 7




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F04-7-01 6L32-041003 DECO COVER, POWER LOCK P YR e 1 1 ALT:- 6L32-041003-10000
F04-7-02 6L30-041002-0VR00 DECO STRAP, FUEL TANK UPPER GUARD THAE B 1

F04-7-03 6L30-041001-1BT00 UPPER GUARD, FUEL TANK hAE LB 1

F04-7-04 6L.30-040901-0VS00 RH DECO GUARD, FUEL TANK (NEBULA WHITE) A A SR B 1

F04-7-04 6L30-040901-0ETO0 RH DECO GUARD, FUEL TANK (TWILIGHT BLUE) A AR B 1

F04-7-05 6L30-040801-0VS00 LH DECO GUARD, FUEL TANK (NEBULA WHITE) AR B 1

F04-7-05 6L30-040801-0ETO0 LH DECO GUARD, FUEL TANK (TWILIGHT BLUE) TG 7 B B 1

F04-7-06 A000-060002 SCREW, CHAIN GUARD B R ARIRAT 6

F04-7-07 30110-421130010 SCREW ST4.2x13 HBg4T ST4.2X13 7

F04-7-08 A000-040702 INNER HEX SCREW M6x12 P75 FIRETME% 12 2 ALT:- 6KM#-040702-8000
F04-7-09 6L30-041701-0BT0O0 LH PANEL, ENGINE KRNI E R R 1

F04-7-10 8010-000002 TOOL ST4.2 FHRST4.2 3

F04-7-11 6L30-041901-0BT00 MIDDLE PANEL, ENGINE RENLH IR A AR R 1

F04-7-12 6L30-041801-0BT0O0 RH PANEL, ENGINE RN IR_E £ 8 1




FO5 Hi 522 FRONT SUSPENSION

HI &% /FRONT SUSPENSION [+




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F05-01 6L30-050002 LOCK SCREW, UPPER TRIPLE CLAMP IR R AT 1
F05-02 6L.32-050001 UPPER TRIPLE CLAMP B 1
F05-03 A000-050018 INNER HEX SCREW M8x35 P75 A B 4 S R TMBX 35 6
F05-04 6L30-080013 LOCK BOLT, REAR CALIPER JE R R 52 A 1
F05-05 6L30-050003 DUST-PROOF COVER i 2h 25 1
F05-06 6L30-050010 DUST-PROOF RING B 2k Bl ZH A 2
F05-07 6L30-050200 STEERING BEARING ASSY e HIR A A 2
F05-08 6L32-1503A0 LOWER TRIPLE CLAMP ASSY IR &ERAN R ke 1
F05-09 6L.30-050303 STEERING LIMIT BOLT e ) B A7 RS 2
F05-10 30200-080810 NUT M8 12+ M8 2
F05-11 30006-060020810 BOLT M6x20 12¥:M6%20 2 ALT:- 30006-060020870
F05-12 6L30-050100-10000 RESISTANCE ROD ASSY FHJEAT 44 1
F05-13 30006-080025810 BOLT M8x25 124 M8x25 1
F05-14 6L.30-050004 PLUG, FRONT FORK A Bk 1
F05-15 6L.32-050600 FRONT RH SHOCK ABSORBER BT AT IR A 1
F05-16 6L.32-050500 FRONT LH SHOCK ABSORBER AT ZC JRAE A 1
F05-17 8010-000002 TOOL ST4.2 FHRST4.2 3
F05-18 30110-420130010 SCREW ST4.2x13 HBg4T ST4.2X13 3 ALT:- 30110-421130010
F05-19 6L32-050011-0VS00 FRONT FENDER REAR PART (NEBULA WHITE) BIPSURAR 5 14 1
F05-19 6L32-050011-0BT00 REAR PART, FRONT FENDER (TWILIGHT BLUE) CIEEN T ERLN 1
F05-20 6L30-050020 SCREW KIT M5x12 HE G HIRET M5x12 6
F05-21 6L30-050009-0VS00 FRONT FENDER FRONT PART (NEBULA WHITE) R PSR T 1A 1
F05-21 6L30-050009-0ETO0 FRONT PART, FRONT FENDER (TWILIGHT BLUE) GUEEVEATEGIELS 1




F06 /5 &:%% REAR SUSPENSION

JiB%/REAR SUSPENSION




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F06-01 6L30-060010 SHAFT, REAR FORK S~ X 2H A 1
F06-02 6L30-060030 OIL SEAL, REAR FORK J& P St 4
F06-03 6L.30-060007 CAP, REAR FORK LINER Ja T XAt i i 4
F06-04 6L30-060006 RH LINER, REAR FORK Ja X A 1
F06-05 6L30-060020 BEARING, REAR FORK IEREE Y 2
F06-06 6L30-060004 LIMIT WASHER PR A 22 2
F06-07 6L30-060005 LH LINER, REAR FORK Ja XA 1
F06-08 6L30-060014 WASHER A JE 1
F06-09 A000-060004 NUT M20x1.5 B2 M20x1.5 1
F06-10 6L.30-060008 DAMPING BLOCK 1, CHAIN ek 1
F06-11 A000-060002 SCREW, CHAIN GUARD R R R ARIRAT 2
F06-12 30006-060016810 BOLT M6x16 124 M6x16 1 ALT:- 30006-060016870
F06-13 6L.30-060009 DAMPING BLOCK 2, CHAIN SR 1
F06-14 6L.30-060301-0BP00 REAR FORK Ja X 1
F06-15 6NT1-060003 DUST CAP, SMALL AN 2
F06-16 6NT1-060002 DUST CAP, BIG KB 2
F06-17 6L30-060001 MOUNTING BOLT, REAR SHOCK ABSORBER JE VR 22 AR 2
F06-18 6L30-060011 BUSHING, REAR SHOCK ABSORBER JEE AR B 2
F06-19 6L.32-060100 REAR SHOCK ABSORBER JERE A 1
F06-20 6L.30-050020 SCREW KIT M5x12 HE G HrigeT M5x12 3
F06-21 6L30-060012 SPROCKET GUARD B2k B 1
F06-22 6L30-060003 CHAIN ADJUSTER R SURE S 2
F06-23 6L30-060002 ADJUSTABLE BOLT, CHAIN o STRTE Y 2
F06-24 6L30-060013 LOCK NUT, CHAIN ADJUSTER fii3 SR 2P N 2




FO7 Rl = Bt FRONT WHEEL

AI%/FRONT WHEEL




Item No.

Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks

F07-01 6L30-070004 LOCK SCREW, FRONT AXLE Tl 25 T R T 1
F07-02 6L30-070003 SLEEVE, FRONT WHEEL SHAFT GIEL e 1
F07-03 6L30-070002 SPACER, FRONT WHEEL SHAFT GRS 1
FO7-04 6L30-070100-0VR0O0 FRONT RIM ASSY R4 A 1
FO07-05 3070SH-175900 FRONT TIRE 120/70ZR17 A% iR 120/70ZR17 1
F07-06 6L30-150850-10000 TIRE PRESSURE SENSOR RRIEAL R 2% 1
FO7-07 6L30-070001 FRONT WHEEL SHAFT

HIFe 4




F08 ¥ % 3 5 5k BRAKE ASSY

&% | BRAKE SYSTEM




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F08-01 6GUV-080001-7000 SCREW IRET 15 ALT:- C90709062000
F08-02 6L32-080010 FRONT BRAKE DISC ASSY R Zh A H & 2
F08-03 6L.30-081300 FRONT BRAKE CALIPER, RH R ZhEHAH & 1
F08-04 6L30-081050 FRONT RH BRAKE FLUID INLET PIPE B A ] Bl ki 1
F08-05 A000-080101-2000 BANJO BOLT T g ART 10
F08-06 A000-080102-2000 WASHER | 20
F08-07 6L30-081020 FRONT LH BRAKE FLUID INLET PIPE A ) Bl kg 1
F08-08 6L32-081010 FRONT BRAKE FLUID OUTLET HOSE AT B 1
F08-09 6L30-081100 MASTER CYLINDER. HAND BRAKE FRIFEAE 1
F08-10 6L.30-080009 LIMIT BRACKET, MSC CONTROLLER HOSE MSCH2 il 25 il B BRA S 32 1
F08-11 6L30-081400 MSC CONTROLLER MSCH il 4% 1
F08-12 30006-060012810 BOLT M6x12 12 FEMEx12 6 ALT:- 30006-060012870
F08-13 6L.30-080008 DAMPING RUBBER SLEEVE, MSC CONTROLLER MSCH il # g2tk E 1
F08-14 6L.30-080007 BRACKET, MSC CONTROLLER MSCH il #5 3 52 1
F08-15 6NQ#-081070-6000-M1 REAR BRAKE LIGHT SWITCH Ja I ShAT T 1
F08-16 6L30-081040 REAR BRAKE FLUID INLET PIPE e Sk & 1
F08-17 6L30-081030 REAR BRAKE FLUID OUTLET PIPE JE B H 1
F08-18 6L.30-080004 GEAR RING, REAR WHEEL JE 514 B 1
F08-19 6L3V-080002-4200 REAR BRAKE DISC Ja il B 1
F08-20 6L.30-081600 REAR BRAKE CALIPER JE B R A 1
F08-21 6L30-081201-10000 REAR BRAKE BRACKET Je il B 2 2R 1
F08-22 6L30-080020 SPEED SENSOR, FRONT WHEEL A% 2R A S 2% 2
F08-23 0010-023010-0010 BOLT M6x20 124 M6x20 2
F08-25 6L.30-080011 BRACKET, RESERVOIR CAP TR 55 B A SR 1
F08-26 6L.30-081500 MASTER CYLINDER ASSY., FOOT BRAKE JEIR 3SR H A 1
F08-27 30102-060022810 SCREW M6x22 124T M6x22 2
F08-28 A000-040202 INNER HEX SCREW M5x14 7S IRETMSE% 14 4
F08-29 6L.30-080005 WIRE CLIP 1, BRAKE FLUID HOSE il Bl 2 2
F08-30 30006-060016810 BOLT M6x16 124 M6x16 1 ALT:- 30006-060016870
F08-31 30303-060112 WASHER M6 4[5 M6 1
F08-32 A000-080006-10000 WASHER 1 AT 1
F08-33 30204-060810 NUT M6 12+ M6 1
F08-34 6WWV-080005-5000 RETURN SPRING R - 1
F08-35 6L32-082001-0VR00 REAR BRAKE PEDAL J& i Bl S AR 1
F08-36 30006-060030810 BOLT M6x30 124 M6x30 1




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F08-37 A000-080007-10000 WASHER 2 BAT 1
F08-38 6L.30-080006 WIRE CLIP 2, BRAKE FLUID HOSE B 2R R 3
F08-39 6L.30-080012 LOCK BOLT, CALIPER R [ AR 4
F08-40 6L30-081200 FRONT BRAKE CALIPER, LH A2 ZhEHAH & 4
F08-41 6L30-080003 GEAR RING, FRONT WHEEL GRS 1
F08-42 6L32-081000 MSC HYDRAULIC BRAKE ASSY MSCHEHilZh#4H & 1
F08-43 6L30-081210 FRONT BRAKE PAD L 4
F08-44 6L30-081610 REAR BRAKE PAD JEHISh A 2
F08-45 6L30-081101 BRACKET, HAND BRAKE RESERVOIR TR A 22 35 S 28 1




F10 #h &4 STEERING SYSTEM

PO, 35 HLHE /STRERING SYSTEM




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks

F10-01 6L3V-100100-4200 HANDLEBAR SWITCH Ji R4 E 1

F10-02 6L30-100020-10000 ELECTRICAL THROTTLE ASSY Ly 24 1 ALT:- 6L3V-100020-1000-M1
F10-03 6L30-100010-10000 LH GRIP ASSY e R A 1 ALT:- 6L3V-100010-1000-M1
F10-04 A000-1003A0 BALANCER Pl A 2

F10-05 A000-050018 INNER HEX SCREW M8x35 PI7S A [ 4 S R TMBX 35 2

F10-06 6L.32-100005 RH LOCK PLATE, HANDLENAR CABLE 7 T2 3R A i S A 1

F10-07 6L.32-100004 LH LOCK PLATE, HANDLENAR CABLE 7 T R ] 2 A 1

F10-08 6L32-100007 SEAT, HANDLEBAR 77 A4 52 1

F10-09 30102-060012810 SCREW M6x12 7S FIZETMEX 12 1

F10-10 30102-080025810 SCREW M8x25 BRET M8x25 4

F10-11 6L32-100006 DECO COVER, HANDLEBAR SCREW J7 Al HERAT B 7 4

F10-12 6L30-101000 HYDRAULIC CLUTCH ASSY WEBHHE 1

F10-13 6L30-101002 LIMIT BLOCK, CLUTCH ROD A RS TOURT R A7 Bk 1

F10-14 6L30-101001 BRACKET, HYDRAULIC CLUTTH LR A3 1

F10-15 0010-013010-0010 BOLT M6x50 124 M6x50 2

F10-16 6L32-100008 STUD, HANDLEBAR SEAT 77 11 S BRSNSk WA 4

F10-17 30306-080112 WASHER M8 g M8 4

F10-18 30206-080510 NUT M8 AR EE M8 4

F10-19 6L.32-100003-0BP00 WIRECLIP S35 1

F10-20 30006-060012810 BOLT M6x12 1Z2FEM6%12 2 ALT:- 30006-060012870
F10-21 30105-040030410 SCREW M4x30 1247 M4x30 2




F11 5% & B REAR WHEEL

J5 5 8 B/REAR WHEEL ASSY

19




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F11-01 6L30-110001 REAR WHEEL SHAFT Je e 1
F11-02 A000-110002 LH SHAFT SLEEVE, REAR WHEEL JE e A 1
F11-03 30204-102810 NUT M10x1.25 12K M10x1.25 6
F11-04 6L32-110007 REAR SPROCKET SRR 1
F11-05 6L30-110008 BOLT, REAR SPROCKET JEHER AR A 6
F11-06 30501-035800N OIL SEAL 35x52x8 WhEF 35x52x8 1
F11-07 30800-05205 CIRCLIP FOR HOLE 52 FLH 1 FE] 52 1
F11-08 6L30-110005-1BP00 SPROCKET SEAT BERL PR 1
F11-09 30499-02502 BEARING 6205 waHh& 6205 1
F11-10 6L30-110003 DAMPER, SPROCKET AR 6
F11-11 6L30-110004 COLLAR, SPROCKET SEAT AL PR NS 1
F11-12 6L30-110100-0VR0O0 REAR RIM ASSY JEH AL A 1
F11-13 6NT1-110003 WASHER, REAR WHEEL AXLE JEE A A 1
F11-14 A000-110009 WASHER 18, REAR WHEEL AXLE SRR H T8 1
F11-15 A000-110011 NUT, REAR WHEEL JE S B 1
F11-16 30903-0403610 COTTER PIN 40x36 JF 144 40x36 1
F11-17 3070SH-176000 REAR TIRE 190/55ZR17 Ja%e AR 190/55ZR17 1
F11-18 6L30-150850-10000 TIRE PRESSURE SENSOR BR AL R 28 1

F11-19

3120925

CHAIN

BE%




F12 Jh# FUEL TANK




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F12-01 A000-040702 INNER HEX SCREW M6x12 P75 FIRETME%12 2 ALT:- 6KM#-040702-8000
F12-02 6L3V-170200-4200-M1 FUEL LEVEL SENSOR TR AL R 2E 1
F12-03 6L.30-120001 SIDE RUBBER SLEEVE, FUEL TANK VAR ] i 2 2
F12-04 6L32-120100 FUEL TANK ASSY Y EPCEr i es 1
F12-05 30006-060025810 BOLT M6x25 124 M6x25 2
F12-06 6L30-120030 BRACKET, PANEL P 2 R A A 1
F12-07 5020-031002 RUBBER SLEEVE LINER, FRONT LICENSE BRACKET BSR4 R A 4
F12-08 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET AR AR S ZERR i e 4
F12-09 6KWV-150900-1000 FUEL PUMP PRIMIR 1
F12-10 30006-060016810 BOLT M6x16 124 M6x16 4 ALT:- 30006-060016870
F12-11 6090-120210 QUICK JOINT PRk 1
F12-12 6L30-120010 HIGH PRESSURE FUEL HOSE ASSY R A A 1
F12-13 6070-120400 CLAMP (914.5) T4 (@14. 5) 2
F12-14 6KJ0-120330-10000 QUICK JOINT PRk 1
F12-15 6NQO0-120001 FUEL PIPE, FUEL TANK TSR 1
F12-16 6L3J-250060-3000 HEAT INSULATOR, FUEL TANK S R 1
F12-17 30202-060110 NUT M6 12KE M6 4 ALT:- 30204-060810




F13 423 SEAT

F13BE8 5 B/SEAT ASSY




Item No.

Parts Number

Parts Name(EN) Parts Name(CN) Qty Remarks
F13-01 6L3V-130100-4200 FRONT HEATED SEAT ASSY AN RERH & 1
F13-02 6KM0-130205 RUBBER SRR R 8
F13-03 6L.32-130100-4000-23 SEAT LOCK HOOK JEE R 1
F13-04 30202-060110 NUT M6 12+ M6 1 ALT:- 30204-060810
F13-05 6L3V-130200-4200 REAR HEATED SEAT ASSY JE N EE A A 1
F13-06 6F13-130105 RUBBER DAMPER 3 R I 1




F14 j{liE 5 B FOOTREST

J% 5 B/FOOTREST




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F14-01 A000-140122-00001 LIMIT BOLT PR B2 A4 2
F14-02 6NTA-040202 INNER HEX SCREW M5x12 P75 FIRETMSE%12 8
F14-03 6L32-140131-0VR0O0 LH FRONT FOOTREST SEAT 5 I RHIEE 1
F14-04 6NTG-140160-10000 CONNECTING PLATE, FOOTREST T i AR 4H 4
F14-05 6L32-140121-10000 RUBBER, FRONT LH FOOTREST it lisge i 1
F14-06 6L32-140122-10000 RUBBER, FRONT RH FOOTREST B A TRV RS R 1
F14-07 6L32-140123-10000 RUBBER, REAR LH FOOTREST g i iidd 1
F14-08 6L32-140124-10000 RUBBER, REAR RH FOOTREST g Ay lisg i 1
F14-09 6L32-140111-0VR0O0 BRACKET, LH FOOTREST (MERCURY SILVER) e B S 2 1
F14-10 6L32-140120-0VR00 BRACKET, RH FOOTREST (MERCURY SILVER) ey lliosa ks 1
F14-11 6L32-140132-0VR00 RH FRONT FOOTREST SEAT A5 T B R 1
F14-12 A010-140141-1VR00 LH REAR FOOTREST SEAT (MERCURY SILVER) IE S RS i 1
F14-13 A010-140151-1VR00 RH REAR FOOTREST SEAT (MERCURY SILVER) e S e 1
F14-15 A000-140141 PIN SHAFT Dia 12 H#he12 2
F14-16 6L3V-140103-4200 SPRING 3% 2
F14-17 30802-00903 SPLIT WASHER 9 FF 44 9 2
F14-18 6L32-140001-0VR0O0 GEARSHIFT LEVER SR 1
F14-19 6L32-140004-10000 RUBBER SLEEVE, GEARSHIFT LEVER WP iR & 1
F14-20 6L32-140002-0VR00 REAR ARMREST JaHF 1
F14-21 30102-080025810 SCREW M8x25 1247 M8x25 4
F14-22 A000-140142 PIN SHAFT Dia 8 P8 2
F14-23 A000-140106 LOCATING GASKET 2 ENHT 2
F14-24 5190-037813 SPRING Gk oy 2
F14-25 5190-037814 STEEL BALL B 2
F14-26 A000-140104 LOCATING GASKET 1 ENAT 2
F14-27 30802-00603 CIRCLIP 6 PARSEE] () 2 ALT:- 30802-00605
F14-28 6L32-1401A0 LH FRONT FOOTREST ASSY raily; e ey 1
F14-29 6L32-1401B0 RH FRONT FOOTREST ASSY A7 i S A A 1
F14-30 6L32-1401C0O LH REAR FOOTREST ASSY I JE s 20 A 1
F14-31 6L32-1401D0 RH REAR FOOTREST ASSY 15 Je i 4 A 1




F15 B3¢ %24 ELECTRIC SYSTEM

REZ%/ELECTRIC SYSTEM




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F15-01 6L3V-150100-4200 MAIN CABLE FHL 1
F15-02 30006-060012810 BOLT M6x12 12 HEM6x12 6 ALT:- 30006-060012870
F15-03 6L.30-050020 SCREW KIT M5x12 HAE EHIRET M5x12 3
F15-04 A000-150800 AUXILIARY RELAY HEBhAk AR 4
F15-05 30006-080014810 BOLT M8x14 124 M8x14 1
F15-06 6NT1-150600 HORN AN 1
F15-07 6L.30-080040 6D SENSOR 6DfE A 1
F15-08 5270-150002 FOAM (FR &RR), BATTERY E IR AT S 2
F15-09 30110-421130010 SCREW ST4.2x13 HBg4T ST4.2X13 2
F15-10 6L32-200500 CONTROL SWITCH, REAR VIEW MIRROR JE AR 15 TF = 1
F15-11 9DSV-151000-4000 REGULATOR R A 1
F15-12 30006-060030810 BOLT M6x30 124 M6x30 6
F15-13 6L32-150200 POSITIVE CABLE, STARTER MOTOR HOB ik IR 2 1
F15-14 6L30-150310 NEGATIVE WIRE, BATTERY R R 57 A 2R 1
F15-15 6L32-150320 NEGATIVE CABLE, STARTER MOTOR HEB) ik U 1
F15-16 8010-090005 BOLT M6x16 12F:M6%16 1
F15-17 6KMV-151200-8501 SIDE STAND SWITCH RS SIS 1
F15-18 6L3V-150500-4200 ENGINE CABLE RANHUL R 1
F15-19 8010-150003 TIE H 30
F15-20 6L.30-150003 TIE Eilice 13
F15-21 801F-100101 TIE BAND E1Ki 1
F15-22 FA8V-150600-1001 USB OUTLET SOCKET USBfi i FE2H & 1
F15-23 5270-150001 FOAM (LH&RH), BATTERY B IR A 2
F15-24 1F30-174000 ECU ECU 1
F15-25 31020704 BATTERY Z b 1
F15-25 6L32-151600 BATTERY & Lt 1
F15-26 6L32-150700 POSITIVE CABLE, STARTER RELAY ALk HL A IR AR R 1
F15-27 9010-150310-10001 STARTER RELAY ANk A% 1
F15-28 6090-040302 RUBBER DAMPER ZmRE 2
F15-29 30306-050112 WASHER M5 5 M5 3
F15-30 30110-481130010 SCREW ST4.8X13 H B2%T ST4.8X13 3
F15-31 6WWV-150410-5000-10 VEHICLE CONTROL UNIT ZE B Pt e 1
F15-32 6L30-150850-10000 TIRE PRESSURE SENSOR RRIEAL R 2% 2
F15-33 6L30-050020 SCREW KIT M5x12 HE G HTIRET M5x12 2
F15-34 6L30-150860-10000 RF RECEIVER RS 1




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F15-35 6KJ0-100002 CLUTCH PULL BINDING BAMWRLRG 5
F15-36 0180-014010 WIRE CLIP 2P ke 7
F15-38 30105-050012410 SCREW M5x12 BRET M5X12 1
F15-39 SN1V-691100-1100-12 T-BOX el e ol 1 ALT:- SN1V-691100-1102-12
F15-40 6KMV-150901-B001 RUBBER RING, T-BOX T-BOXI4 fiz 2
F15-41 6L3V-150191-4200 SPEAKER ADAPTER CABLE 7 ALk 1
F15-43 9DQV-150300-3000 ALARM B2 1
F15-44 6100-150500 RUBBER SLEEVE, FLASHER IR 28 2 B M s 6
F15-45 6WWV-150420-5000-10 BUSHING, VEHICLE CONTROL UNIT ZE Bt 2 ik g 1
F15-46 6L3V-460100-4200-M1 BACKSCATTER RADAR J& H TR IA 1
F15-47 6L3V-256100-4200 3 INCH MID RANGE TWEETER 3 E I 2
F15-48 6L3V-256200-4200 SOUND AMPLIFIER LR 1




F16 4T E LIGHTS

MR R ESILIGHTS & SIGNAL




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F16-01 6L30-163200-10000 FRONT RH TURN LIGHT ASSY MR HE 1
F16-02 30110-420160010 SCREW ST4.2x16 B Ihig4T ST4.2x16 6
F16-03 30305-060112 WASHER M6 4[5 M6 2
F16-04 30202-060110 NUT M6 12+ M6 9 ALT:- 30204-060810
F16-05 5020-031002 RUBBER SLEEVE LINER, FRONT LICENSE BRACKET RIS S G R A 22 1
F16-06 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET R IR S S i 1
F16-07 6L3V-160110-4200-M1 HEADLIGHT A HRAT 1
F16-08 8050-160220 SIDE REFLECTOR ] sz 55 2
F16-09 6NTG-050802 RH BRACKET, FRONT REFLECTOR BIAS SO 28 S 28 1
F16-10 6NTG-050801 LH BRACKET, FRONT REFLECTOR A6 SR S 28 1
F16-11 6L30-163100-10000 FRONT LH TURN LIGHT ASSY AR HE 1
F16-12 30202-050110 NUT M5 $2KE M5 1
F16-13 5190-160230-00002 REAR REFLECTOR Ja G4 1
F16-14 6L30-162100-10000 TAIL LIGHT ASSY BRI 1
F16-15 6L3V-166000-4200 LH HANDLEBAR SWITCH ASSY A FAETF IR 1
F16-16 6L32-167000 HANDLEBAR SWITCH ASSY, RH H FAETF IR 1
F16-17 30137-250120010 SCREW IRET 2
F16-18 6L3V-169230-4200 REARVIEW MIRROR CONTROL SWITCH JE AR 15 TF 2% 1
F16-19 6GU#-150001-6000-M1 CLASP 0 1




F17 {X3& DASHBOARD

{\F/DASHBORD ASSY

Vi

Item No.

Parts Number

Parts Name(EN)

Parts Name(CN)

Qty

Remarks

F17-01

6L3V-170500-4200-20

MMI DASHBOARD

B REAC X




F18 X #1 %4 COOLING SYSTEM

AH A% /COOLING SYSTEM




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F18-01 6L30-181000 RADIATOR ASSY i Ry 1
F18-02 30006-060012810 BOLT M6x12 12 HEM6x12 4 ALT:- 30006-060012870
F18-03 6L.30-180001 WATER INLET HOSE, RADIATOR BB K 1
F18-04 6L30-180002 WATER OUTLET HOSE, RADIATOR B K 1
F18-05 6L30-180010 RESERVOIR TANK ASSY RIK AR LA 1
F18-06 6L30-180003 CONNECTING HOSE, RESERVOIR TANK BlK$E G 1
F18-07 30006-080030810 BOLT M8x30 124 M8x30 1
F18-08 A000-180010-20000 BUSHING, RADIATOR DAMPER BRI R 1
F18-09 A000-180005 DAMPER2, RADIATOR AR 3R e T 2
F18-10 6L32-180002 CLAMP 25-40-9 W4 25-40-9 3
F18-11 6090-040302 RUBBER DAMPER g e 2
F18-12 6090-040303 BUSHING & 2
F18-13 30006-060020810 BOLT M6x20 12 HM6x20 4 ALT:- 30006-060020870
F18-14 6L30-180020 LOWER BRACKET, RADIATOR HOASS R 22 el & 1
F18-15 6L32-180001 CLAMP 32-50-9 IfEdE 32-50-9 1
F18-16 30601-212530 CLAMP B12.5 4iiB12.5 2




F19-1 #3li DECAL

I IDECAL KITS

/@

GHMV-190002-8500

REAH

OWHNER'S MANUAL

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F19-1-01 6KMV-190002-8501 OWNERS MANUAL QR-CORD DECAL Tt B 4R AR 1
F19-1-03 6L3J-190002-10000 WARNING LABEL - ENGLISH A A R SRR 1
F19-1-04 6L3V-256300-4200 JBL TRADEMARK JBLF % 2




F19-2 NifE DECAL

(CF 1280-2)

®

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F19-2-01 6L3V-190001-4200 LH PANEL LOGO JEAMG B SL A 1
F19-2-02 6L3V-190002-4200 RH PANEL LOGO HMABRALAR R 1
F19-2-03 6L3V-190004-4200 VEHICLE FRONT LOGO BT RR 1
F19-2-04 6L32-190003 STICKER, SIDE BOX UK ERR LN 2
F19-2-05 6L32-190005 MODEL DECAL TSN 2




F20 7] iE X555 AJUSTABLE WINESHIELD

] M BFIAJUSTABLE WINDSHIELD

")




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F20-01 6L30-200402 WINDSHIELD 4 X B 7 1
F20-02 6L30-200404-0BT0O0 RH STRAP, WINDSHIELD XA R4k 1
F20-03 A010-120003 BOLT M6x16 7S fI2ETMEX16 4 ALT:- 6BNQ#-000206-6001
F20-04 A000-060002 SCREW, CHAIN GUARD B R R ARIRAT 2
F20-05 6L30-200403-0BT00 LH STRAP, WINDSHIELD 4R 4% 1
F20-06 6L30-200401 BUSHING, WINDSHIELD ERRIE=S 1
F20-07 6L30-200410 BRACKET, WINDSHIELD CINEE) s R 1
F20-08 30006-060022810 BOLT A 8
F20-09 6NTG-150600 WINDSHIELD MOTOR LA 1
F20-10 30110-480320700 SELF-TAPPING SCREW ST4.8x3.2-C-H H B 84T ST4.8x3.2-C-H 3
F20-11 6L.30-200200-0VS00 LH REAR VIEW MIRROR ASSY (NEBULA WHITE) FlEMes At _BEia 1
F20-11 6L30-200200-0ETO0 LH REAR VIEW MIRROR ASSY (TWILIGHT BLUE) e JE M A 1
F20-12 6L.30-200300-0VS00 RH REAR VIEW MIRROR ASSY (NEBULA WHITE) FlEMs A G _BERfE 1
F20-12 6L30-200300-0ETO0 RH REAR VIEW MIRROR ASSY (TWILIGHT BLUE) PEYEE I vk 1
F20-13 6L3V-169230-4200 REARVIEW MIRROR CONTROL SWITCH JE AR 15 TF o= 1




F22 i1 48 5. Bt SIDE BOX ASSEMBLY

D% B R/SIDE BOX ASSEMBLY




Item No.

Parts Number

Parts Name(EN)

Parts Name(CN)

Qty

Remarks

F22-01 6L.30-222000-1VS00 RH REAR SIDE BOX ASSY (NEBULA WHITE) PEYEpuk h=Y4 1 ORDER UPON SO
F22-01 6L.30-222000-1ETO0 RH REAR SIDE BOX ASSY (TWILIGHT BLUE) VEYEpuk =Y 1 ORDER UPON SO
F22-02 6L30-221000-1VS00 LH REAR SIDE BOX ASSY (NEBULA WHITE) 1o JE iR i, 1 ORDER UPON SO
F22-02 6L30-221000-1ETO0 LH REAR SIDE BOX ASSY (TWILIGHT BLUE) 77 )5 56 1 ORDER UPON SO
F22-03 6L30-221801 DECAL, LH SIDE BOX JEIAFETTFERR I 1
F22-04 6L30-221802 DECAL, LH SIDE BOX JE IR A bR 1
F22-05 6L.30-222802 DECAL, RH SIDE BOX HIAFERFERRIM 1
F22-06 6L.30-222801 DECAL, RH SIDE BOX A IAFETTFERR I 1




F36 Mz K &4 FUEL VAPORIZATION SYSTEM

R R A%/FUEL EXHALATION SYSTEM




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F36-01 6L30-360200 CANISTER T fi 1
F36-02 6L30-360002 FUEL VAPOR HOSE 2 R A ET 1
F36-03 6L.30-360001 FUEL VAPOR HOSE | PRI AT 1
F36-04 6L30-360004 FUEL VAPOR HOSE 4 PRIMZE STV 1
F36-05 9GQ0-360100 TWO-WAY VALVE X [A] &) 1
F36-06 6L30-360003 FUEL VAPOR HOSE 3 PRIMZ ST 1
F36-07 1F30-172000 CANISTER MAGNETIC VALVE T i FL 1, 1) 1
F36-08 6L30-360006 FUEL VAPOR HOSE 6 BRI TEVI 1
F36-09 6L.30-360005 FUEL VAPOR HOSE 5 BRMZE SV 1
F36-10 8010-360001 VACUUM T-JOINT B =58k 1




F41 Z*J8%% AIR FILTER

J75 % B /AR FILTER ASSY




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F41-01 1F30-111000-10001 AIR FILTER SUB ASSY R PETE RS B 1
F41-02 1F30-111001 BOLT, AIR FILTER COVER 2R 5 MR 8
F41-03 1F30-111002-00001 AIR FILTER COVER TR A 1
F41-04 1F30-111003 SEAL RING, AIR FILTER COVER 7 T 1
F41-05 1F30-111004-00001 AIR FILTER HOUSING TR T 1
F41-06 1F30-111005 LOCK PANEL, FILTER ELEMENT JEES[E 5E HE 1
F41-07 1F30-111006 FILTER ELEMENT e 1
F41-08 1F30-111007 AIR INLET PIPE, VALVE WA 2
F41-09 1F30-111008 SEAL RING PR E & 1
F41-10 1F30-111010 BOLT KIT JECTE EREMR AR 2H A 2
F41-11 1F30-111020 MAZE ASSY HEHE 1
F41-12 30110-480160010 SCREW ST4.8x16 B B 84T ST4.8x16 4
F41-13 30601-110030 CLAMP A10 i A10 1 ALT:- 30601-110010
F41-14 0700-111006 OIL STORAGE HOSE fi I & 1
F41-15 1F30-110002 O-RING 66%2.5 OJF 2
F41-16 1F30-110003 STEEL WIRE HOOK XL 1
F41-17 1F30-110004 BOLT M5x27 124 M5x27 4
F41-18 1F30-110001-10000 BRACKET, GULP VALVE AN IR S BE 1




E01-1 Z= i #4541 LEFT CRANKCASE ASSY

iR 4/LEFT CRANKCASE ASSY




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E01-1-02 0A70-011005-00001 BOLT M6x75 124:_M6x75 2
E01-1-03 30499-02009 BEARING IS 1
E01-1-04 1F30-011200 BEARING NJ206ET2XCS46 R T4 7&ANJ206ET2xCS46 1
E01-1-05 30400-04000 BEARING IS 1
E01-1-06 0800-022014 WASHER 12.2x18x1.5 g 12.2x18x15 1
E01-1-07 0010-022303-0020 SCREW PLUG M12x1 12EEM12x1 1
E01-1-08 1F30-011015 CHECK VALVE ¢0.3 T E@0.3 1
E01-1-09 0180-012006-00001 OIL SEAL 30X45X8 V3t 30x45x8 1
E01-1-10 30403-01200 NEEDLE BEARING HK1210 A5 hAHK1210 1
E01-1-11 0A70-013005 BOLT PLUG, FUEL FILLING PORT o 1 g 1
E01-1-12 0A70-013006 O-SEAL RING 16.8x3.1 OJE % 41% 16.8x3.1 1
E01-1-13 1F30-011021 SEAL RING, GLASS WINDOW WL 5% 35 3 1
E01-1-14 1F30-011019 GLASS WINDOW, OIL LEVEL TSR B 1
E01-1-15 1F30-011018-10000 PRESSING PLATE AR 1
E01-1-15 1F30-011018-1BP0O0 PRESS PLATE JEMR 1
E01-1-16 30122-050016170 SCREW AT 2
E01-1-17 1F30-011012 BOLT M6x98 124 M6x98 3
E01-1-18 0010-011017-0010 BOLT M6x60 124 M6x60 8
E01-1-19 0010-021018-0010 BOLT M6x55 124 M6x55 9
E01-1-20 0700-011002-00001 BOLT M8x120 1242 M8x120 4
E01-1-21 1F30-011013 BOLT M8x112 124 M8x112 1
E01-1-22 1F30-011030 GUARD [P NS e EU TN 1
E01-1-23 0010-021017-0010 BOLT M6x25 124 M6x25 2
E01-1-24 1F30-011600 OIL SEAL 14x24x6 Tt 14x24x6 1
E01-1-25 30403-01400 NEEDLE BEARING WEHhA 1
E01-1-26 1F30-011500 OIL SEAL 9x18x6 st 1
E01-1-27 0030-011006-0010 BOLT M6x105 1242 M6x105 2
E01-1-28 1F30-011002 SCREW PLUG M24x1.5 JE R T 2
E01-1-29 0180-080001 O-RING 21x2.5 OJ P8 21x2.5 2
E01-1-30 1F30-011011 STUD M6X109 XL HEFE M6x109 2
E01-1-31 1F30-011008 DOWEL PIN 24x20x12 BN AN 24x20x12 1
E01-1-32 1F30-011104 HANGING BUSH mEATE 1
E01-1-33 1F30-011103 OIL NOZZLE (90.7) Pl E(P0.7) 2
E01-1-34 1F30-011102-00010 BEARING BUSH, CRANKCASE it i A el B 2
E01-1-34 1F30-011102-00020 BEARING BUSH, CRANKCASE it % 0 P 2




E01-2 4 i #4541 RIGHT CRANKCASE ASSY

# i % 4/RIGHT CRANKCASE ASSY

F—
od

/®




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E01-2-01 1F30-012101-1B202 RH CRANKCASE FaRiiEaiip e 1
E01-2-01 1F30-012101-1BP02 RH CRANKCASE papiiEziip e 1
E01-2-02 1F30-012600-10000 OIL PIPE B 2 1
E01-2-03 1F30-012700-10000 OIL PIPE I BiIRR=RZRERI 1
E01-2-04 30502-011002F O-RING (Jide] 3
E01-2-05 0180-022001-0020 STUD M6x70 Rk A 2
E01-2-06 30202-060110 NUT M6 125 M6 2 ALT:- 30204-060810
E01-2-07 30400-02504 BEARING TRIGER K 1
E01-2-08 0010-080010-00001 BOLT M6x10 LY ES 1
E01-2-09 30499-03003 BEARING RBNHIK 1
E01-2-10 0700-012013-00001 BOLT M5x12 124 M5x12 1
E01-2-11 30499-02008 BEARING BN HIK 1
E01-2-12 30107-060012410 SCREW M6x12 B2%T M6x12 1
E01-2-13 1F30-011011 STUD M6X109 Rk WA 2
E01-2-14 30403-01400 NEEDLE BEARING TRETHhK 1
E01-2-15 1F30-012410 OIL PIPE, GEAR VHC B 2 A 1
E01-2-16 1F30-012402 O-RING 10%1 OJ il 2
E01-2-17 0010-021005 DOWEL PIN 10x14 ENAHDP10x14 3
E01-2-18 1F30-012003 AXLE SLEEVE e 2
E01-2-19 1F30-012510 FILTER SCREEN LA IE M A& 2
E01-2-20 0DMO0-011006 O-SEAL RING 13x2 OJE %t 2
E01-2-21 1F30-024014 O-SEAL RING 17x2 (ofithias e 2
E01-2-22 1F30-012120 BEARING NJ202 B VR T4 7&NJ202 1
E01-2-23 1F30-011104 HANGING BUSH mEAE 1
E01-2-24 1F30-011103 OIL NOZZLE (90.7) HLuh 5 (P0.7) 2
E01-2-25 0700-066006-00002 OIL LIMIT PLUG S AE] 1
E01-2-26 01A0-023003 RESTRICTION PLUG T ZE 1
E01-2-27 0010-060009 WASHER 6 6 1
E01-2-28 0010-021019-0010 BOLT M6x12 12 M6%12 5
E01-2-29 1F30-011102-00010 BEARING BUSH, CRANKCASE it b A B 2
E01-2-29 1F30-011102-00020 BEARING BUSH, CRANKCASE It 5 el P 2




E01-3 A7 43 & B RIGHT SIDE COVER

Al 57 B BURIGHT SIDE COVER




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E01-3-01 1F30-013111-5BP01 RH INNER SIDE COVER A A 5 1
E01-3-02 1F30-013001 GASKET, RIGHT INNER COVER F N P 25 AR 1
E01-3-03 0010-023008-00001 BOLT M6x18 124 M6x18 2
E01-3-04 0010-060012-0010 BOLT M6x30 1242 M6x30 11
E01-3-05 30410-00800 ROLLER AR T 2
E01-3-06 0180-014010 WIRE CLIP LIHE 1
E01-3-07 1F30-013102 PLAIN BEARING, RIGHT INNER COVER A A 25 5 BT 2
E01-3-08 1F30-013201-3VR00 RH OUTER COVER A4 a5 1
E01-3-08 1F30-013201-3H700 RH OUTER COVER HA 55 1
E01-3-09 1F30-013203 SEAL RING, RIGHT OUTER COVER A o5 55 3t 1
E01-3-10 1F30-013210 RUBBER ASSY R BRI & 1
E01-3-11 1F30-013202 CUSHION BLOCK ot 1
E01-3-12 1F30-080001 BOLT M6x12 12 M6%12 1
E01-3-13 0010-070003-00001 BOLT M6x28 124 M6x28 5
E01-3-14 1F30-011012 BOLT M6x98 124 M6x98 3
E01-3-15 1F30-013105 O-RING 48x3 OJ.FE 48x3 1
E01-3-16 0180-022011 O-SEAL RING 40x2.4 OJE %3t 40x2.4 1
E01-3-17 1F30-013106-0B201 FILTER COVER T 1
E01-3-17 1F30-013106-0BP01 FILTER COVER M 1
E01-3-18 1F30-013140-10000 OIL SEAL 15%x30x7 WhEr 15x30x7 1
E01-3-18 1F30-013140-10000 OIL SEAL st 1
E01-3-19 0800-011203 OIL SEAL WhEH 15x26x6 1 ALT:- 0800-011203-10000
E01-3-20 0010-021016 WASHER 8 8 1
E01-3-21 0700-012004-00002 BOLT M8x60 124 M8x60 1
E01-3-22 0010-013009-0010 BOLT M6x40 124 M6x40 1
E01-3-23 1F30-012120 BEARING NJ202 R FER 4l AN J202 1
E01-3-24 01A0-022102 PIPE JOINT ek 1
E01-3-25 1F30-013300 FILTER ELEMENT JEEZA A 1




E01-4 /=M% 43 & B LEFT SIDE COVER

W% 2 BHJILEFT SIDE COVER




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E01-4-01 1F30-014001-2H701 LH SIDE COVER FE 35 1
E01-4-01 1F30-014001-2HBO1 LH SIDE COVER RS 1
E01-4-01 1F30-014001-2VR01 LH SIDE COVER T 25 1
E01-4-02 1F30-014002 GASKET, LEFT SIDE COVER i EEYa0 1
E01-4-03 1F30-014003 PRESS PLATE JEZRIR 1
E01-4-04 0010-023008-00001 BOLT M6x18 A 1
E01-4-05 0180-014010 WIRE CLIP LIHE 1
E01-4-06 0A70-014005-0VRO0 SCREW PLUG, LH FRONT SIDE COVER e R 55 R £ 1
E01-4-07 0A70-014006 O-SEAL RING 22.7x3.1 Oy %418 22.7x3.1 1
E01-4-08 30410-00800 ROLLER AR T 2
E01-4-09 30400-01208 BEARING BN HIK 1
E01-4-10 0800-014100-1000 RPM SENSOR R AR IR 1
E01-4-11 0010-060012-0010 BOLT M6x30 124 M6x30 13




E01-5 Bl ¥ &4 5> 5 A OIL COOLER ASSY

LA #1372 K R/OIL COOLER ASSY




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E01-5-01 1F30-015100 OIL COOLER ASSY LI 74 EN 28 445 1
E01-5-01 1F30-015100-0BP00 OIL COOLER ASSY ML A EN 28 445 1
E01-5-02 1F30-015001-00001 SEAL RING 35t Pl 1
E01-5-03 0010-090005-0010 BOLT M6x16 P2 4
E01-5-04 0700-070003 O-SEAL RING 14x2.5 OJE %t 3




E02-1 B fiL75 8 2 £ i FRONT CYLINDER HEAD COVER

B02-1 WUSJLZEE/MER FRONT CYLINDER HEAD COVER




Item No.

Parts Number

Parts Name(EN) Parts Name(CN) Qty Remarks
E02-1-01 0700-021003-00001 BOLT, CYLINDER HEAD COVER i 4
E02-1-02 0700-021200 SEAL RING, CYLINDER HEAD COVER BOLT AT 5 SRS 2 4
E02-1-03 1F30-021001-1H700 FIRST CYLINDER HEAD COVER [FIRaWiaN e 1
E02-1-03 1F30-021001-1VR00 FIRST CYLINDER HEAD COVER AT G 1
E02-1-04 1F30-021004 SEAL GASKET, SPARK PLUG SLEEVE KACFEB B A I 1
E02-1-05 1F30-021002 SEAL GASKET, CYLINDER HEAD COVER

AL B




E02-2 Hi“<fL75 5 =i FRONT CYLINDER HEAD




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E02-2-01 1F30-022012 STUD M8X37 IS Y5 3
E02-2-02 1F30-022020 GASKET, EXHAUST PIPE HEAE T 1
E02-2-03 1F30-022213 RING, AIR EXHAUST VALVE SEAT HES T REE 2
E02-2-04 1F30-022212 RING, AIR INTAKE VALVE SEAT HES T REFE 2
E02-2-05 1F30-022600 GASKET, CYLINDER HEAD AL A A 1
E02-2-06 1F30-022200-0B201 FIRST CYLINDER HEAD i SRT 25 B A 1
E02-2-06 1F30-022200-0BP01 FIRST CYLINDER HEAD AT 35 384 1
E02-2-07 1F30-026100-10000 SPRING VALVE ASSY ERRAS 1
E02-2-08 1F30-026001-2BP00 SPRING VALVE CAP R 1
E02-2-09 0010-090005-0010 BOLT M6x16 2t M6x16 2
E02-2-10 0010-023008-00001 BOLT M6x18 124 M6x18 2
E02-2-11 1F30-022014-10000 THERMOSTAT CAP RERlE T 1
E02-2-11 1F30-022014-1BP00 THERMOSTAT CAP RERlE T 1
E02-2-12 1F30-022900 THERMOSTAT ASSY IR g A 1
E02-2-13 018B-022810 WATER TEMPERATURE SENSOR KA A 1
E02-2-14 0010-021019-0010 BOLT M6x12 124 M6x12 1
E02-2-15 0010-080011 WASHER 6x12x1 ] 6x12x1 1
E02-2-16 1F30-022214 EXHAUST VALVE GUIDE HSITS% 2
E02-2-17 30406-00500 ROLLER NEEDLE P5x11.8 w5 P5x11.8 2
E02-2-18 1F30-022016 SLEEVE, SPARK PLUG KA FE TR B 1
E02-2-18 1F30-022016-10000 SPARK PLUG SLEEVE KACFE TR B 1
E02-2-19 1F30-022018 O-SEAL RING 29.87X1.78 OJE %t 2
E02-2-20 1F30-022017 SLEEVE, SPARK PLUG KA FEE 1
E02-2-20 1F30-022017-10000 SPARK PLUG SLEEVE KA FEEE 1
E02-2-21 1F30-022215 INTAKE VALVE GUIDE HRITSE 2
E02-2-22 1F30-022800 CHAIN GUIDE BLOCK SHEEYUE 1
E02-2-23 1F30-022005 WAHSER 11.5X20X2.3 | 4
E02-2-24 1F30-022009 AIR INLET PIPE AR 1
E02-2-25 1F30-022700 CLAMP 75 FAiH75 2
E02-2-26 0010-060010 WASHER 10 10 1
E02-2-27 0800-012400 OIL PRESSURE SWITCH WL E I FF% 1
E02-2-28 1F30-022015 CONNECTOR, VACUUM PIPE BB sk 1
E02-2-29 0700-021200 SEAL RING, CYLINDER HEAD COVER BOLT AT 56 SRS 2 P 1
E02-2-30 0DMO0-022008 BOLT, CYLINDER HEAD T 35 I A AR 1 ALT:- 0DM0-022008-00001
E02-2-31 1F30-022011 CYLINDER BOLT M11x1.5x145 RETHEE 4




Item No.

Parts Number

Parts Name(EN)

Parts Name(CN) Qty Remarks
E02-2-32 30212-060810 CAP-SHAPE BOLT M6 T2 RIM6 2
E02-2-33 0060-030004-0030 WASHER 6x10.4x1.6 #4JE 6x10.4x1.6 6
E02-2-35 1F30-022202-10000 INNER HEX SCREW M8x30 7S A RIS 8% M8x30 4
E02-2-36 0010-023010-0010 BOLT M6x20 124 M6x20 2




E02-3 K fil{k4; 5 CYLINDER BODY

B02-3 SETHRZEAR CYLINDER BODY




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E02-3-01 30406-00500 ROLLER NEEDLE P5x11.8 w5 P5x11.8 8
E02-3-02 1F30-023002 GASKET, CYLINDER BODY AR A 2
E02-3-02 1F30-023002-10000 GASKET, CYLINDER SEARE S 2
E02-3-03 1F30-040002 CIRCLIP, PISTON PIN TR 4
E02-3-04 1F30-040003 PISTON PIN T 2R 2
E02-3-05 1F30-040001-00010 PISTON 2 2
E02-3-05 1F30-040001-00020 PISTON T2 2
E02-3-06 1F30-040110 OIL RING COMP. WA A 2
E02-3-07 1F30-040102 SECOND COMPRESSION RING B IEA 2
E02-3-08 1F30-040101 TOP COMPRESSION RING IS 2
E02-3-09 1F30-023001-0B200 CYLINDER BODY (MATTE BLACK) T AREN 2
E02-3-09 1F30-023001-0B210 CYLINDER BODY SELR 2
E02-3-09 1F30-023001-0BP0O0 CYLINDER BODY SELR 2




E02-4 Bt 5453 4) 5 ik CAMSHAFT

B02-4 RSN B CAMSHAFT




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E02-4-01 1F30-024001 EXHAUST CAMSHAFT, FRONT CYLINDER RUFTHES N 5 4l 1
E02-4-02 1F30-024005 TIMING DRIVEN SPROCKET BB B R 4
E02-4-03 0700-024003 RETAINER ISZIEE) 4
E02-4-04 30004-060012150 BOLT P2 6
E02-4-05 1F30-024002 INTAKE CAMSHAFT, FRONT CYLINDER RUFTRES N 5 1
E02-4-06 30406-00501 ROLLER NEEDLE P5x7.8 R 51P5X7.8 4
E02-4-07 1F30-024012 BOLT M6x18 24 M6X18 2
E02-4-08 1F30-024013 CENTRIFUGAL WHEEL B 1
E02-4-09 1F30-024004-10000 CAMSHAFT, AIR INTAKE JE FTRE S R 1
E02-4-10 1F30-024003 EXHAUST CAMSHAFT, REAR CYLINDER JEFTHES N R 1
E02-4-11 1F30-024015 WASHER 16X24X1 P 1
E02-4-12 1F30-024016 OIL SEAL, SURFACE ity AT VP 1
E02-4-13 1F30-024100-10000 TIMING CHAIN IERHE 2% 2
E02-4-14 1F30-024202 PLUG 3k 2
E02-4-15 0060-022001 O-SEAL RING OJE & 1 #10x1.6 2
E02-4-16 1F30-024201 BOLT PLUG 12 5E 2
E02-4-17 0180-080001 O-RING 21x2.5 OJ ke 21x2.5 2
E02-4-18 1F30-024014 O-SEAL RING 17x2 OB+ 2
E02-4-19 1F30-024300 HYDRAULIC TENSIONOR T Tk 2% A 2
E02-4-20 1F30-024007 TENSION PLATE KR 2
E02-4-20 1F30-024007-20000 TENSION PLATE KR 1
E02-4-21 1F30-024006 CHAIN GUIDE i =T 2
E02-4-22 1F30-024008 FIX BOLT, TENSION PLATE ik SRR [ 52 WA 4
E02-4-22 1F30-024008-10000 FIX BOLT, TENSION PLATE ik SRR ] 5 WA 4
E02-4-23 1F30-090001 WASHER 15.2X25X1 P 2
E02-4-24 1F30-024009 TIMING DRIVE SPROCKET, FRONT CYLINDER AL IE B XU 3 35 1
E02-4-24 1F30-024009-00001 TIMING DUAL SPROCKET, FIRST CYLINDER AL IE B XU 3 Bk 5 1
E02-4-25 1F30-024020-10000 NEEDLE BEARING K15x19x24ZWT e A 1
E02-4-26 1F30-024011-10000 TIMING SPROCKET SHAFT, FIRST CYLINDER BT IE I 3 2 e 4 1




E02-5 j5 S il 84 5 B REAR CYLINDER HEAD COVER

FO2-5J5 L5 =4 MM REAR CYLINDER HEAD COVER




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E02-5-01 0700-021003-00001 BOLT, CYLINDER HEAD COVER AT 55 SRR 4
E02-5-02 0700-021200 SEAL RING, CYLINDER HEAD COVER BOLT AT 5 SRS 2 4
E02-5-03 1F30-025001-1H700 SECOND CYLINDER HEAD COVER oA G B 1
E02-5-03 1F30-025001-1VR00 SECOND CYLINDER HEAD COVER JE AT A 1
E02-5-03 1F30-025001-1BP00 SECOND CYLINDER HEAD COVER JE AT B 1
E02-5-04 1F30-025004 AIR OUTLET PIPE, ENGINE KA EE 1
E02-5-05 1F30-021004 SEAL GASKET, SPARK PLUG SLEEVE KACFEE B A 1
E02-5-06 1F30-021002 SEAL GASKET, CYLINDER HEAD COVER AL 5 B 1
E02-5-07 30601-118021 CLAMP A18 I iA18 2
E02-5-08 1F30-025005 EXHAUST PIPE KRS 1
E02-5-09 0DMO0-011006 O-SEAL RING 13x2 OJE %3t 1
E02-5-10 30502-016000F O-RING 16%1.8 OJZkE16x1.8 1
E02-5-11 1F30-025002 JOINT, EXHAUST PIPE TR SRSk 1
E02-5-12 1F30-025003 PLATE AR 1
E02-5-13 0010-021019-0010 BOLT M6x12 124 M6x12 1




E02-6 5 < fiL% 7 = %t REAR CYLINDER HEAD

B2-6 ESEZEAEMR REAR CYLINDER HEAD

= ."l
- __-_',t?ﬁ!!h‘-“r\--v R
(R ;-Ey—;-\:a;@ifﬁ;l
[N




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E02-6-01 1F30-022700 CLAMP 75 K75 2
E02-6-02 1F30-022009 AIR INLET PIPE WA 1
E02-6-03 0DMO0-022008 BOLT, CYLINDER HEAD L 1 Y0 MR A 1 ALT:- 0DM0-022008-00001
E02-6-04 0700-021200 SEAL RING, CYLINDER HEAD COVER BOLT ST 55 BB 2 A 1
E02-6-05 1F30-022215 INTAKE VALVE GUIDE HRITSE 2
E02-6-06 1F30-022800 CHAIN GUIDE BLOCK SHEYUH M 1
E02-6-07 1F30-022005 WAHSER 11.5X20X2.3 gl 4
E02-6-08 1F30-022017 SLEEVE, SPARK PLUG KA FEEE 1
E02-6-08 1F30-022017-10000 SPARK PLUG SLEEVE KA HEEE 1
E02-6-09 1F30-022018 O-SEAL RING 29.87X1.78 OJE %1 2
E02-6-10 30406-00500 ROLLER NEEDLE P5x11.8 w5 P5x11.8 2
E02-6-11 1F30-022016 SLEEVE, SPARK PLUG KACFETEE 1
E02-6-11 1F30-022016-10000 SPARK PLUG SLEEVE KACFE R B 1
E02-6-12 1F30-022214 EXHAUST VALVE GUIDE HSITS% 2
E02-6-13 1F30-026200-0BP00 SECOND CYLINDER HEAD ASSY Ja LA 1
E02-6-14 1F30-022012 STUD M8X37 Rk A 3
E02-6-15 1F30-022020 GASKET, EXHAUST PIPE HeA TR 1
E02-6-16 1F30-026100-10000 SPRING VALVE ASSY ER A S 1
E02-6-17 1F30-026001-2BP00 SPRING VALVE CAP R 1
E02-6-18 0010-090005-0010 BOLT M6x16 1242 M6x16 2
E02-6-19 1F30-022015 CONNECTOR, VACUUM PIPE B ek 1
E02-6-20 0010-080011 WASHER 6x12x1 ] 6x12x1 1
E02-6-21 0010-021019-0010 BOLT M6x12 124 M6x12 1
E02-6-22 1F30-022900 THERMOSTAT ASSY IR g A 1
E02-6-23 1F30-022014-10000 THERMOSTAT CAP AR R 1
E02-6-24 0010-023008-0010 BOLT M6x18 124 M6x18 2 ALT:- 0010-023008-00001
E02-6-25 1F30-022212 RING, AIR INTAKE VALVE SEAT HES T REFE 2
E02-6-26 1F30-022213 RING, AIR EXHAUST VALVE SEAT HES T R 2
E02-6-27 1F30-022600 GASKET, CYLINDER HEAD AL A 1
E02-6-28 0010-023010-0010 BOLT M6x20 124 M6x20 2
E02-6-29 1F30-022202-10000 INNER HEX SCREW M8x30 PI7S A [ A Sk B84 T M8x30 4
E02-6-30 0060-030003-0030 INNER HEX SCREW M6x30 7S A R Sk iR A4 M6x30 4
E02-6-31 0060-030004-0030 WASHER 6x10.4x1.6 % 6x10.4x1.6 6
E02-6-32 30212-060810 CAP-SHAPE BOLT M6 12EEM6 2
E02-6-33 1F30-022011 CYLINDER BOLT M11x1.5x145 S ELHEFE M11x1.5x145 4




E02-7 K& FHLH /K& COOLANT OUTLET PIPE

B02-T R&HLHIKE /COOLANT OUTLET PIPE

/%

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E02-7-01 1F30-027001-10000 WATER OUTLET PIPE, FIRST CYLINDER HEAD AT 35 K 1
E02-7-02 1F30-027003 T-JOINT,WATER PIPE JKE = 1
E02-7-03 1F30-027002-10000 WATER OUTLET PIPE, SECOND CYLINDER HEAD J& A 55 K 1
E02-7-04 9010-180007 CLAMP, WATER HOSE KR AR 4




E02-8 —IAMIE

/15 SECONDARY AIR PIPE

E02-8 ZYAMS'E 44 /SECONDARY AIR PIPE

1

\‘ e

4

G

4

Q)

4,.@ 0




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E02-8-01 1F30-028001-10000 BLOWDOWN PIPE, FIRST CYLINDER HET RNV 1
E02-8-01 1F30-028001-10001 AlS PIPE, FIRST CYLINDER BIET RNV 1
E02-8-02 1F30-028003 AIR INTAKE PIPE, ELECTRICAL CONTROL VALVE R ) 1
E02-8-03 1F30-028004-10000 BLOWDOWN PIPE, SECOND CYLINDER JERL AN 1
E02-8-04 1F30-028002 CLAMP TR I Fii(D21) 6
E02-8-04 30601-118010 CLAMP A18 i 6
E02-8-05 1F30-028005 THROTTLE PLUG T ZE 2




E02-9 k&l mE4H S ENGINE HANGER

B02-9 REhHLFE:44/ENGINE HANGER

/%

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E02-9-01 1F30-029001 LH MOUNTING BRACKET, ENGINE KAWL B4 1
E02-9-01 1F30-029001-0BP0O0 LH HANGING BRACKET, ENGINE KAWL 1
E02-9-02 1F30-029002 RH MOUNTING BRACKET, ENGINE KA mHE 1
E02-9-02 1F30-029002-1BP00 RH HANGING BRACKET, ENGINE KW FHE 1
E02-9-03 1F30-029003 BOLT M10x1.25x25 8

124 M10x1.25x25




E03 B L2 B MAGNETO

s LS BUMAGNETO




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E03-01 1F30-031000 MAGNETO ROTOR TN HE 1
E03-02 1F30-032000 MAGNETO STATOR WL EFHE 1
E03-03 0180-070004-00001 BOLT M6x40 12 HM6x40 3
E03-04 0060-030004-0030 WASHER 6x10.4x1.6 %] 6x10.4x1.6 3
E03-05 1F30-040200 BOLT KIT ke gH 1
E03-06 1F30-090004 INNER HEX SCREW M6x20 7S A RIS % M6x20 8
E03-07 1F30-091000 OVERRIDE CLUTCH RS A AR LA 1




E04 i 3hiZEAT 2 B CRANKSSHAFT & CONNECTING ROD

B04-1 RRiAESm CRANKSHAFT &CONNECTING ROD




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E04-01 1F30-040200 BOLT KIT IR A 1
E04-02 1F30-040004-00010 BEARING, CONNECTING ROD HEFF L 4
E04-02 1F30-040004-00030 BEARING, CONNECTING ROD L 4
E04-02 1F30-040004-00020 BEARING, CONNECTING ROD EFFTC 4
E04-03 1F30-042000 CONNECTING ROD HEAAHE 2
E04-03 1F30-042000-10001 CONNECTING ROD ASSY NS 2
E04-03 1F30-042000-10012 CONNECTING ROD ASSY HEAFAE 1
E04-03 1F30-042000-10022 CONNECTING ROD ASSY HEAFAHE 1
E04-04 1F30-041000-10000 CRANKSHAFT b2 A 1
E04-04 1F30-041000-10011 CRANKSHAFT ASSY ihiEhH A 1
E04-04 1F30-041000-10021 CRANKSHAFT ASSY b2 A 1
E04-05 1F30-042004 BOLT MJ10x1x40, CONNECTING ROD JEFFIZAE MJ10x1x40 4
E04-06 1F30-040005 NUT M33x1.5 (LHT) B25F M33x1.5 (LHT) 1 LEFT HAND THREAD
E04-07 1F30-040007-00010 PRIMARY DRIVE GEAR Wi F B ihike 1
E04-08 1F30-040006 WASHER M33.2x46x2 P 1
E04-09 0180-040007 WOODRUFF KEY [ 2
E04-10 1F30-040008-10000 LH BALANCE DRIVE GEAR P Bk 1
E04-11 30406-00501 ROLLER NEEDLE P5x7.8 R 51P5X7.8 1




E05 B4 %8 K (18314 %8) CLUTCH (SLIPPING CLUTCH)

805 WABERMRANAS) CLUTCH (SLIPPING CLUTCH ) |




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E05-01 1F30-050004 NUT M22x1.5 B2 M22x1.5 1
E05-02 1F30-050003 WASHER P 1
E05-03 1F30-051001 RETAINER, SPLINE T 1
E05-04 1F30-051002 CENTRAL SLEEVE g 1
E05-05 30499-03004 NEEDLE BEARING TRETHhK 1
E05-06 1F30-051100 OUTER GUARD ASSY HhERMHA 1
E05-07 1F30-050002 DRIVE GEAR, OIL PUMP B E sk fe 1
E05-08 1F30-051020 FRICTIONDISC B JEE 5 LA B 3
E05-09 1F30-051013 RETAINER 30.2x50x2 #4[E30.2X50X2 1
E05-10 1F30-051010 FRICTIONDISC A JEE 45 LA 7
E05-11 1F30-051003 THRUST RETAINER 1 1
E05-12 1F30-051004 SPRING T Y 1
E05-13 1F30-051006 STEEL PLATEB WHB 1
E05-14 1F30-051005 STEEL PLATE A WA 8
E05-15 30406-00305 ROLLER PIN REN 1
E05-16 1F30-051007 PRESS PLATE JEA 1
E05-17 1F30-052000 CAB FRAME THFF 444 1
E05-18 30400-01702 BEARING 6003 B shih#& 6003 1
E05-19 1F30-051011 PRESS PLATE, CLUTCH SPRING B A TR 1
E05-20 1F30-051012 SPRING SEAT, CLUTCH B P R 3
E05-21 1F30-051008 SPRING, CLUTCH B AR 3
E05-22 1F30-051009 BOLT Y 3
E05-23 1F30-051000-00010 CLUTCH SUB ASSY BEE A B 1
E05-23 1F30-051000-00020 CLUCTH SUB ASSY A B 1
E05-23 1F30-051000-10010 CLUTCH ASSY A B 1
E05-23 1F30-051000-10020 CLUTCH ASSY B B 1




E06-1 #3445 4 X (1) TRANSMISSION SYSTEM (1)

B06-1 BRSZEER (1)  TRANSHISSION SYSTEM (1)




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E06-1-01 1F30-060008 SHAFT SLEEVE 6X8X5.2 LESS 3
E06-1-02 1F30-060006 FORK, COUNTERSHAFT (GEAR 1-4) Fllfhdk X_1-444 1
E06-1-03 1F30-060003 FORK SHAFT P X 2
E06-1-04 1F30-060007 FORK, COUNTERSHAFT (GEAR 2-3) Bllfhik X_2-344 1
E06-1-05 0060-030003-00001 INNER HEX SCREW M6x30 PI7S A TR A S A 1
E06-1-06 1F30-063200 THUMBWHEEL ASSY HRieHE 1
E06-1-07 1F30-063101-10001 SHIFT DRUM AF R 1
E06-1-08 1F30-063300 GEAR SENSOR ASSY. RAAL AL AR AT 1
E06-1-09 1F30-060005 FORK, MAIN SHAFT FHIEX 1
E06-1-10 1F30-063001 BOLT M5x16 124 M5x16 2




TRANSMISSION SYSTEM(2)

E06-2 #ISTHEBRL (2)

E06-2 #A445% B (2) /TRANSMISSION SYSTEM(2)




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E06-2-01 1F30-061001 MAIN SHAFT FHh 1
E06-2-02 1F30-061002 FIFTH GEAR, MAIN SHAFT FHIF AR 1
E06-2-03 1F30-061100 BEARING K26x31x13D el &KK26X31X13D 4
E06-2-04 1F30-061003 RETAINER | 1
E06-2-05 1F30-061004 RETAINER il FH $4 1 1
E06-2-06 1F30-061005-10000 THIRD&FORTH GEAR, MAIN SHAFT FHI=DYRY % 1
E06-2-07 1F30-061006 RETAINER, SPLINE T 1
E06-2-08 1F30-061007-10000 MAIN SHAFT 6TH GEAR F RS R 1
E06-2-09 1F30-061200 BEARING K22x26x13D el &KK22X26X13D 1
E06-2-10 1F30-061008-10000 MAIN SHAFT 2ND GEAR FH RS 1
E06-2-11 30403-00900 BEARING TREHhA 1
E06-2-12 1F30-060002 ADJUSTING WASHER 20.2X28 ksl 1
E06-2-13 1F30-062001 COUNTERSHAFT Rk 1
E06-2-14 30801-02005 CIRCLIPS FOR SHAFT 20 T P R4 FE 20 1
E06-2-15 1F30-062012 RETAINER 20.2x34x1 ] 20.2x34x1 2
E06-2-16 1F30-062011 FIRST GEAR, COUNTERSHAFT Bl — R4 1546 1
E06-2-17 1F30-062100 BEARING K24x28x13 VR il AKK24X28X13 1
E06-2-18 1F30-062003 RETAINER 24.2x36x1 ] 24.2x36x1 1
E06-2-19 1F30-062009-10000 FIFTH GEAR, COUNTERSHAFT BlEh AR 55 1
E06-2-20 1F30-062004 RETAINER 27.5 4 275 3
E06-2-21 1F30-062006 RETAINER, SPLINE 27.3x36x1.5 e 27x36x1.5 3
E06-2-22 1F30-062008-10000 FORTH GEAR, COUNTERSHAFT B3 DU A 5 46 1
E06-2-23 1F30-062007-10000 THIRD GEAR, COUNTERSHAFT R =AY 1
E06-2-24 1F30-062005-10000 SIXTH GEAR, COUNTERSHAFT L Ay St 1
E06-2-25 1F30-062002-10000 SECND GEAR, COUNTERSHAFT Bl A AR 1
E06-2-26 1F30-060020-30000 OUTPUT SPROCKET, COUNTERSHAFT Il B RS AR 1
E06-2-27 1F30-061000-10000 MIAN SHAFT ASSY FHIA S 1
E06-2-28 1F30-062000-10000 COUNTERSHAFT ASSY FHIH A 1
E06-2-29 1F30-060011 LOCK WASHER BUEE 1
E06-2-30 1F30-060012 NUT M20x1.5 B2 M20x1.5 1




E06-3 #3475 4 X (3) TRANSMISSION SYSTEM (3)

B06-3%: #4255 5 3% (3) /TRANSMISSION SYSTEM(3)

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E06-3-01 1F30-065100-10000 SHIFT SHAFT Pk b I B A 1
E06-3-02 1F30-065001 GUIDE SLEEE, SPRING W T e 1
E06-3-03 1F30-065002 RETURN SPRING [e] o7 41 % 1
E06-3-04 1F30-065003 WASHER 14X30X2 H 1
E06-3-05 1F30-064002 FLANGE BOLT M6x22 TR M6x22 1
E06-3-06 1F30-064100 SPRING, SWINGARM o 58 b R AL 1
E06-3-07 1F30-064003 SHAFT SLEEVE hE 1
E06-3-08 1F30-064001 SPRING, SWINGARM 2 58 o 1 B A 1




EO07 Bl ZR & A% OIL PUMP ASSY

HLH%E B B/OIL PUMP ASSY




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E07-01 1F30-070001-0BP00 LH OIL PUMP COVER FENLIH R 55 1
E07-02 1F30-070002-10000 O-SEAL RING 44x2 O %%t 1 1
E07-03 1F30-070003 OUTER ROTOR, AUXILIARY OIL PUMP N RN T 1
E07-04 1F30-070004 INNER ROTOR, AUXILIARY OIL PUMP IR EA R 1
E07-05 1F30-070005 SHAFT,OIL PUMP IR 1
E07-06 1F30-070007 DRIVEN GEAR, OIL PUMP ML ZE B i 1
E07-07 1F30-070006 WAHSER 11X16X0.5 HE 2
E07-08 30801-01100 CIRCLIPS FOR SHAFT 11 il FH A 14 P 1 1
E07-09 0700-071007 OUTER ROTOR, AUXILIARY OIL PUMP BN IR A% T 1
E07-10 0700-071008 INNER ROTOR, AUXILIARY OIL PUMP RIPLME N T 1
E07-11 30406-00400 ROLLER NEEDLE P4x15.8 %5 P4x15.8 2
E07-12 1F30-011012 BOLT M6x98 242 M6x98 1
E07-13 30406-00401 ROLLER NEEDLE P4x7.8 BT P4x7.8 2
E07-14 0010-080013-0010 BOLT M6x22 12k M6x22 5
E07-15 0010-023008-00001 BOLT M6x18 iZ e M6x18 1
E07-16 1F30-070100 OIL PUMP COVER AVLMRE A S 1
E07-17 1F30-070102 PLUNGER HegE 1
E07-18 1F30-070103 SPRING EiE 1
E07-19 1F30-070104 WASHER 14 HpE14 1




E08 /KZR = Bt WATER PUMP

KR B H/WATER PUMP




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E08-01 1F30-080006 BOLT M6x16 EHEM6% 16 1
E08-02 1F30-080003 WAHSER # 1
E08-03 1F30-080004 WATER PUMP COVER KEE & 1
E08-03 1F30-080004-0BP01 WATER PUMP COVER KI5 1
E08-03 1F30-080004-0B200 WATER PUMP COVER KEHE 1
E08-04 1F30-080005 SEAL RING, WATER PUMP COVER TR 35 %5 A 1
E08-05 1F30-080011 IMPELLER, WATER PUMP IR & 1
E08-06 1F30-080012 IMPELLER COVER, WATER PUMP IKIE N 55 1
E08-07 0010-011017-0010 BOLT M6x60 T2 3
E08-08 0010-021017-0010 BOLT M6x25 T2 2
E08-09 0010-080008 DOWEL PIN JENIHO8X 14 2
E08-10 0700-081200 WATER SEAL ASSY KA 1




E09 j531 24 = B STARTING SYSTEM

E09 BE1&4 EH/STARTING SYSTEM




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E09-01 1F30-094001 GEAR, STARTER ) Kk 1
E09-02 30403-03500 NEEDLE BEARING WRET K 1
E09-03 1F30-090001 WASHER 15.2X25X1 # 2
E09-04 1F30-090003 IDLE GEAR ik 1
E09-05 1F30-095000 NEEDLE BEARING K15X19X13 WRET Ml 1
E09-06 1F30-090002-10000 IDLE GEAR SHAFT 515 %6 1 1
E09-07 1F30-093000 STARTER MOTOR BN ML 1
E09-08 1F30-092004 SECONDARY REDUCTION GEAR TR R 5 e 1
E09-09 1F30-092003 SPRING 18.4X40X2 T TR L 35 2
E09-10 1F30-092002-00100 SPLINE WASHER 18.3X43 ekl 2
E09-11 1F30-092005 FRICTION DISK 18.4X44X0.38 JEE A 2
E09-12 1F30-092001 PRIMARY REDUCTION GEAR — U A 1
E09-13 30806-01805 CIRCLIP & 1
E09-14 0010-060012-0010 BOLT M6x30 T2 2




E16 ‘P55 5 it BALANCER SHAFT
T4kl 4 R/BALANCER SHAFT

Vi

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E16-01 1F30-161001-10000 BALANCER BLOCK, LH GEAR 75 B R E A 1
E16-02 1F30-161003 WASHER 15.2x28x1 HE 2
E16-03 1F30-161100-10000 NEEDLE BEARING KMJ15x21x16.8x1SK REHh & 1
E16-04 1F30-161002 LH BALANCER SHAFT 7 s S ey 1
E16-05 1F30-162001-40000 TIMING SPROCKET SHAFT A i A S 5 B 1
E16-06 1F30-162002-20000 SHAFT SLEEVE hE 1
E16-07 1F30-162003 O-SEAL RING 9X1.5 O %%t 1 1




E17 B3 5 5t ELECTRICAL PARTS
E17 % Rk /ELECTRICAL PARTS

Vil

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E17-01 1F30-179000 SECONDARY GULP VALVE TR IR 1
E17-02 1F30-173000 ELECTRONIC THROTTLE BODY AT IR A AR 1
E17-03 1F30-171000 FUEL INJECTOR IS I 2 2
E17-04 0JY0-175000 T-MAP BRItk s 2
E17-05 1F30-178000-10001 IGNITION COIL KR T 4
E17-06 1F30-022400 SPARK PLUG KA ZEH At 2
E17-07 1F30-022500 SPARK PLUG KA ZEH A 2




